saronas. FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.5625 GHz 1001 pts Span 90.0 MHz CF 2.565 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2.563159 GHz 13.90 dam nd8 down 14.206 MHz ML 2,56464 GHz 17.48 dBm ndB_down 20,1 MHZ
TL 1 2,555397 GHz -12.62 dam nd8 26.00 dB TL L 2.55457 GHz -6.89 dBm n 26.00 dB
T2 1 2,569603 GHz -12.40 dBm Q factor 1B0.4 T2 1 2.57507 GHz -8.08 dBm Q factor 127.6
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Date: 19.0CT 2017 17:05.48
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DCate: 19.0CT 2017 17.06.49

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2,605 GHz 1001 pts Span 90.0 MHz CF 2.605 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.601224 GHz 13.94 dBm nd@ down 14.296 MH2 M1 2.601364 GHz 18.15 dBm nd@ down 20,34 MHZ
TL 1 2,597867 GHz -12.47 dm nd8 26.00 dB TL L 2.59465 GHz -6.20 dBm nd8 26.00 dB
T2 1 2612163 GHz -12.09 dém Q factor 182.0 T2 1 2.614599 GHz -7.45 dBm Q factor 127.9
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Date: 19.0CT 2017 17:06.08
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Date: 19.0CT 2017 17.07:08

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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2.6439940 GHZ| 2.6402850 GHz
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10 di T o NPT Py ; 10 .
ral L Q factor ¥ 185.3) 7 Q factor 129.8
0 { | 0
|
o T
-10d - -+ -10d
/ \ .
A A 2098 7 e
e T My -
30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.643994 GHz 13.32 dém ndB down 14.286 MHz ML 2.640285 GHz 16.41 dBm ndB down 20,34 MHz
TL 1 2640307 GHz -12.44 dBm ndé 26.00 dB TL 1 2.63489 GHz -9.10 dém ndé 26.00 d8
T2 1 2654573 GHz -11.10 dém Q factor 165.3 T2 1 2.85523 GHz -9.41 dBm Q factor 125.8

J

Date: 19.0CT.2017 17:06:29

L )i ] -

DCate: 19.0CT.2017 17.07.29

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-11 of 43




saronas. FCC RF Test Report

Report No. : FG762713-01B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.47 8.99 9.01 | 13.37 | 13.43 | 18.34 | 183
Middle CH - - - - 4.5 4.47 9.07 9.01 | 13.46 | 1355 | 18.38 | 18.34
Highest CH - - - - 4.48 4.52 9.05 9.09 | 13.46 | 13.49 | 18.22 | 183
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.51 - 8.99 - 13.43 - 18.14 -
Middle CH - - - - 4.51 - 9.05 - 13.46 - 18.14 -
Highest CH - - - - 4.48 - 8.99 - 13.40 - 18.34 -
SPORTON INTERNATIONAL INC. Page Number : A41-12 of 43
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s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 41

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 2.5575 GHz 1001 pts Span 10.0 MHz CF 2.5575 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 2.555712 GHz 15.36 dam ML 2.558879 GHz 14,56 dam
T 1 2,5552622 GHz 9.66 dBm Oce Bw 4,485514456 MHz TL L 25552722 GHz 8.57 dBm Oce Bw 4,455534466 MHz
T2 1 2.5597478 GHz 10.09 dam T2 i 2.5597378 GHz 9.35 dam
L U J L JU J
Date: 24.AUG 2017 15.28.28 Date: 24 AUG 2017 15:29:99
Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 2.605 GHz 1001 pts Span 10.0 MHz GCF 2.605 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.604031 GHz 14,54 dam ML 2.60475 GHz 14.02 dBm
T 1 2,6027522 GHz 9.93 dBm Oce Bw 4,495504496 MHz TL L 2.8027622 GHz .44 dBm Oce Bw 4,455534466 MHz
T2 1 2.6072478 GHz 9.83 dam T2 i 2.5072278 GHz 8.17 dam
—
L U J L JU J
Date: 24.AUG 2017 15:30.08 Date: 24 AUG 2017 15:30:18
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.83 dBm| MiL1] 13.90 dBm|
20 . 2.65280000 GHz o 2.65345900 GHz
|-, }- Occ Bwe . 4475524476 MHz| ﬂ'L Bw - 4.515484515 MHz|
04 ’\ et e e s o R P,
od f 0
1 ]
/
-0 d s -10 di :
A n A
o A g Y ALY
Ay i ] i
-30
40 d -40d
-50 df -50 di
60 df -60 de
CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.6525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.6528 GHz 15.63 dBm ML 2,6534589 GHz 13.90 dBm
T fy 2.6502722 GHz 8.27 dam oce Bw 4,475524476 MHz TL L 2.5502423 GHz 9.96 dam oce Bw 4.5154B4515 MHZ
T2 1 2.6547478 GHz 10.00 dBm T2 1 2.6547577 GHz 9.10 dBm
L ) L )i ) L
Date: 24.AUG.2017 153049 Date: 24 AUG.2017 15:30:59
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saronas. FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.1a dBm| 15.49 aBmj
- 2.5642160 GHz - 2. 190 GHz
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CF 2.56 GHz 1001 pts Span 20.0 MHz CF 2.56 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.564216 GHz 17.13 dam ML 2.561439 GHz 15.49 dam
T 1 2,5555445 GHz 9.68 dBm Oce Bw £.991008951 MHz TL L 2,5555045 GHz 10.37 dBm Oce Bw 9.010969011 MHz
T2 1 25645355 GHz 11.10 dam T2 1 25645155 GHz 9.57 dam

L I ]

Date: 24 AUG.2017 15:31.28

L U ]

Date: 24 AUG 2017 15:31:40

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
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CF 2.605 GHz 1001 pts Span 20.0 MHz GCF 2.605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.607837 GHz 16.48 dam ML 2.508377 GHz 16.99 dam
T 1 2.6004845 GHz 9.84 dBm Oce Bw 9.070925071 MHz TL L 26004645 GHz 10.57 dBm Oce Bw 9.010969011 MHz
T2 1 2.6095554 GHz 11.12 dam T2 1 25094755 GHz 8.81 dam

—

L I ]

Date: 24 AUG.2017 153210

L U ]
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.41 dBm| mili] 14.97 dBm|
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CF 2.65 GHz 1001 pts pan 20.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.643481 GHz 16.41 dBm ML 2.853357 GHz 14.97 dBm
TL 1 26454645 GHZ 10.90 dBm Oce Bw 9.050945051 MHz T1 1 2.6454446 GHz 9.79 dBm oce Bw 9.090909091 MHZ
T2 1 26545155 GHz 10.25 dBm T2 1 2.6545355 GHz 8.79 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.5a dBm| ™M1[1] 14.76 aBm)
- M 2.5662160 GHz - 579450 GHZ,
Qe R 13.966639967 MHe| Occ B 13.426573427 MHz|
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CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.566216 GHz 16.53 dam ML 2.557945 GHz 14,76 dam
T 1 2,5557567 GHz 11.41 dBm Oce Bw 13.366633367 MHz TL L 2.5558167 GHz 9.00 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5691234 GHz 9.60 dam T2 i 25692433 GHz 7.99 darm
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Date: 24 AUG.2017 15:33.30
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Date: 24 AUG 2017 15:33:40

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.01 dBm| ™M1[1] 14.18 aBm}
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CF 2.605 GHz 1001 pts Span 30.0 MHz GCF 2.605 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.607218 GHz 15.01 dsm ML 2601643 GHz 14,18 dam
T 1 25962667 GHz 10.30 dBm Oce Bw 13.456543457 MHz TL L 2.5052268 GHz 9.00 dBm Oce Bw 13.545453548 MHz
T2 1 2.6117433 GHz 9.87 dam T2 i 2.5117732 GHz 9.66 dam
—
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Date: 24 AUG.2017 153410
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Date: 24 AUG 2017 15:34:20

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.76 dBm| mili] 14.69 dBm|
20 2.6482490 GHZ| - 2.6448930 GHz
- Oce B 13456543457 MHz| Oce B 13.486513487 MH]
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50 df -50 di
60 d -60 db
CF 2.6475 GHz 1001 pts Span 30.0 MHZ CF 2.6475 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.645249 Ghz 14.76 dBm ML 2.644593 GHz 14.69 dBm
TL 1 26407567 GHz 10.18 dém Oce Bw 13.456543457 MHz T1 1 2.6407567 GHzZ 8.41 dBm oce Bw 13.486513487 MHz
T2 1 26542133 GHz 9.89 dbm T2 1 2.6542433 GHz 9.05 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Date: 24 AUG.2017 153531

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 dB = RBW 1 MHz
o Att SWT  57ps @ VBW 3MHz  Mode Auto FFT o Att 0de SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.64 dBm| 17.68 aBmj
- 2.5629620 GHz - 2.5673560 GHZ]
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50 df 50 d
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CF 2.565 GHz 1001 pts Span 40.0 MHz CF 2.565 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2562962 GHz 18.64 dam ML 2567358 GHz 17.68 dam
T 1 2,5558492 GHz 11.85 dBm Oce Bw 18.341656342 MHz TL L 2,5558092 GHz 10.43 dBm Oce Bw 18.301696302 MHz
T2 1 2.5741908 GHz 11.96 dam T2 1 2.5741109 GHz 10.21 dom

L U

Date: 24.AUG 2017

15:35:41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

Date: 24 AUG.2017 153611

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 dB = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 18.6a dBm| ™M1[1] 17.99 aBm)
o0 M1 2.6018830 GHz 20 h 2.6052400 GHz
[ N e B N 18.381618382 MHe| A e Qe Bw 18.941658342 MHz|
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a0 30
40 df -40 di
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60 d -60 di
CF 2.605 GHz 1001 pts Span 40.0 MHz GCF 2.605 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.601883 GHz 18.83 dam ML 2,60524 GHz 17.99 dam
T 1 2,5959291 GHz 10.36 dBm Oce Bw 18.361616362 MHz TL L 25958492 GHz 10.46 dBm Oce Bw 18.341656342 MHz
T2 1 2.6143107 GHz 12.53 dam T2 1 2.5141908 GHz 10.18 dam
—

L U

DCate: 24 AUG 2017 15:36:2

Highest Channel / 20MHz / QPSK

Highest Channel

/ 20MHz / 16QAM

Date: 24.AUG.2017 153551

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.83 dBm| mili] 18.33 dBm)|
20 " 2.6441210 GHZ| - 41 2.6478770 GHz
e SN TR 18.221778222 MHz| — | ceBw 18.301608302 MH_z|
e e v el ~ AT oy
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50 df -50 di
60 d -60 db
CF 2.645 GHz 1001 pts Span 40.0 MHZ CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2644121 GHz 19.83 dBm ML 2.847677 GHz 18.33 dBm
TL 1 26358492 GHz 10.97 dém Oce Bw 18.221778222 MHz TL 1 2.6358891 GHz 10.46 dBm Oce Bw 18.30169B302 MHz
T2 1 26540709 GHz 10.55 dBm T2 1 2.6541908 GHz 9.90 dbm

L )i

Cate: 24 AUG 2017 15.37.01
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saronas. FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 aBm  Offset 1150 dB = RBW 100 kHz Ref Level 30.00 GBm  OFfset 11.90 0B = RBW 300 kh
o Att 0de SWT 18 ps @ VBW 300kHz  Mode Auto FET o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1] 13,23 dbm| ™MIL1] 14.51 aBm|
2.55622100 GHz, 2.5565010 GHz
20 i Oce B 4.505494505 MHz @ T £.991008991 MHz
104 i, "\_ oA s 104 Lo - - -
y 7
/ / 4
od ; 0 d
] T t
10 d / -10 di i -
/ {
20 d / 20 d -
/ J
L s
“apslgmA Do Aode .
40 df -40 d
50 -50 df
0d 60 d
CF 2.5575 GHz 1001 pts Span 10.0 MHz CF 2.56 GHz, 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 2556221 GHz 13.23 dBm ML 2.558501 Grz 14.51 dBm
TL 1 2,5552423 GHz 5.78 dam Oce Bw 4.505454505 MHz TL L 2.5555045 GHz 5.97 dam Oce Bw 8.991008991 MHz
T2 1 2,5597478 GHz 5.55 dam T2 1 2.5644955 GHz 7.95 dem

Date: 19.0CT 2017 17:03:38

L i ]

Date: 19.0CT 2017 17.04.39

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 14.57 dBm) ™M1[1] 14.10 dBm)|
0 2.60301200 GHz - 2.6026620 GHz
Oce B 4.515484515 MHz 050949051 MHz
d 11l IELPENAY AVAN) VNP 0 T L, JaY, T
U} 7 f ¥ 10 T
\ |
}
04 / | 04 !
/ \ { |
10 df / ) -10 7 T
20 d % 20 di
) L SN -~
v VR LYALY, " - s e A
Sy T
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,605 GHz 1001 pts Span 10.0 MHz CF 2.605 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.603012 GHz 14,57 dam ML 2.602662 GHz 14,10 dBm
TL 1 2,6027323 GHz 7.15 dbm Oce Bw 4.5154B4515 MHz TL L 2.6004645 GHz 8.59 dBm Oce Bw 9.050949051 MHz
T2 1 2.6072478 GHz 8.60 dam T2 1 25095155 GHz 8.54 dam

L I ]

Date: 19.0CT 2017 17:03.68

L U ]

Date: 19.0CT 2017 17.04:59

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.53 dBm mili] 15.67 dBm|
20 2 12900 GHz - 2.6525170 GHz
Wi B 4.475524476 MHz - 12 £.001008991 MHz
04 f - S JL e 1 04 ;’ NS
0 | 0 \
! \ { |
BUE! -10d 7 *
g l | / \
T - 7 A - ~\ — M VTN .
\,7 g V]V e ,.j\,f\,‘b T
a0
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.653429 GHz 13.53 dBm ML 1 2.852517 GHz 15.67 dBm
T1 1 26802622 GHz 8.88 dBm oce Bw 4. 475524476 MHz T1 1 2.6455245 GHz 9.08 dBm oce Bw 8.991008991 MHZ
T2 1 26547378 GHz 8.76 dbm T2 1 2.6545155 GHz 10.15 dBm

L 1 ) ]

Date: 19.0CT.2017 17:04:19

L I J -

DCate: 19.0CT.2017 17.05:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-17 of 43




SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Date: 19.0CT 2017 17:05:38

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.56 dBm)| 16.49 dBm)
- 5571350 GHz - 2.5605240 GHZ]
" Occ B 13.426575427 MHz - 18.141858142 MHz
di 1A n —~ T2 . 1A
0 T yes tr 10 7 ;
{ 11 f \
0 d / {I 0 d / LY
, T
\
/
-tod 1 04 ! |
- \ ] ‘
20 d fl Y 20 di + 1
A~ | A
™ — " o e L -~ had e
N L
-40 ds
50 df 50 d
60 d -60 di
CF 2.5625 GHz 1001 pts Span 40,0 MHz CF 2.565 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.557135 GHz 13.56 dam ML 2560524 GHz 16.49 dam
T 1 2,5558167 GHz 7.13 dm Oce Bw 13.426573427 MHz TL L 2556009 GHz 9.20 dBm Oce Bw 18.141B56142 MHz
T2 1 2.5692433 GHz 7.62 darm T2 1 2.5741508 GHz 9.63 dam

L i ]

Date: 19.0CT 2017 17.06.39

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Date: 19.0CT 2017 17:05:68

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.72 dBm) 18.12 dBm)
- 2.6084770 GHz - 2.6020430 GHZ]
- oddBw 13.456543457 MHz| . 18.141858142 MHz|
) ~ - L 2 ~
10d o o s 2 104 .
[ 0 / \
o d | 0 di
ﬂ \ ‘
-10 df \ -10 d ‘\
20d / 1 20d
I (WP V= S o
p a) {Tan'd RV AP LY ~ N N
<30 gy SR R 30
-40 -40 d
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 40,0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.608477 GHz 13.72 dam ML 2602043 GHz 18.12 dam
T 1 2,5962567 GHz 10.35 dBm Oce Bw 13.456543457 MHz TL L 2,5959291 GHz 9.75 dBm Oce Bw 18.141B56142 MHz
T2 1 2.6117133 GHz 8.1 dam T2 1 2.5140709 GHz 8.97 dam

L U ]

Date: 19.0CT 2017 17.06.59

Highest Channel /

15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L )

Date: 19.0CT.2017 17:06:19

ectrum 2
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de  SWT 57ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 17.31 dBm|
20 2.650 - 2. 340 GHz
e Bre 13306603397 MHz X X 1B.341658342 MHz
104 Lin A ~NA A 0 A y 2
/ / A
od ] od .
BUE! iod If
4 P P s ML
20 20 -
. L i Voo My oy TS "
] 06 - 20
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.650437 GHz 14.30 dBm ML 2.651034 GHz 17.31 dém
TL 1 26407867 GHz 8.53 dém Oce Bw 13.396603397 MHz T1 1 2.6358092 GHz 9.34 dBm oce Bw 18.341658342 MHz
T2 1 26541833 GHz 7.89 dém T2 1 2.6541508 GHz 9.95 dbm

L I ]

DCate: 19.0CT.2017 17.07:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 AUG 2017 15:42-44

Date: 24 AUG 2017 15:47:20

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS N 20 ghlRe—EPURIOUS LINE ABs PASS
10 dBm l 10 dBm ﬁ
0de IJ 0 dom J \
-10 dBm ; J -10 dem J \ —
SPURIOUS_LINE_ABS ] " -20 dem
-30 dBm | -30 dB
40 dBm 0 de T —
-50 dem i
-60 dBm &0 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:525 GHz 2.546 GHz 1,000 MH2 2.54474 GHz -41.91 dém -16.91 dB 2,650 GHz 2.657 GHiz 100.000 kHz 2.65472 GHz 21.61 dbm ~5.19 dB
2.546 GHz 2.546 GHz 1.000 MHz 2.54620 GHz -40.57 dém -27.57 d 2,657 GHz 2,658 GHz 50.000 kHz 265701 GHz -49.52 dBm -39.52 dB
2.546 GHz 2.550 GHz 1.000 MHz 2.55039 GHz -40.04 dém -30.04 d 2.658 GHz 2.662 GHz 1,000 MHz 2.65844 GHz -38.82 dBm -28.82 dB
2.550 GHz 2.551 GHz 50.000 kHz 2.55119 GHz -52.34 dBm -42.34 dB 662 GHz 2663 GHz 1000 MH= 5 eeneo oHe 4135 dom oo as e
25s15he 2,560 GHz 100.000 kHz 2.55532 GHz 22.57 dBm ~7.43 dB 2.663 GHz 2.685 GHz 1.000 MHz 2.66385 GHz -41.23 dBm -16.23 dB
Y
i 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, AUG.2017 15:.45.02

Date: 24 AUG 2017 15:49:38

. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS_LINE_ABS PASS
10 dBm:
ods
-10 dam : [r —
SPURIDUS_LINE_ABS ] ‘,J m
-30 dBm ﬂ -30 dem r——
-40 dBm - ﬂ’w ~40 dBm B W
-50 dem -50 dBm
60 dam -50 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.525 GHz 2.546 GHz 1.000 MHz 2.54525 GHz -39.54 dBm -14.54 d8 2.650 GHz 2.657 GHz 100.000 kHz 2.65060 GHz 6.55 dBm ~21.45 db
2,548 GHz 2.546 GHz 1.000 MHz 2.54649 GHz -35,62 dem -22.62 d& 2.657 GHz 2 658 GHe 50.000 kHz 265707 GHe 30,01 dBm 2001 dB
2.546 GHz 2.550 GHz 1.000 MHz 2.55044 GHz -20.28 dém -19.28 dé 2,658 GHz 2.662 GHz 1,000 MHz 2.65804 GHz -20.49 dbm -10.49 db
2,550 GHz 2.551 GHz 50.000 kHz 2.55142 GHz -40.02 dém -30.02 dB 5 562 CH= 2863 GHe 1,000 MHz 266218 GHz 2995 dBm 1605 de
2.551 GHz 2.560 GHz 100.000 kHz 2.55913 GHz £.71 deém -21.29 d& 2,663 GHz 2,685 GHz 1,000 MHz 2,66301 GHz -32.01 dbm -7.01 d8
T
) i )
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s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
20 dh’_uu sPURIOUS ) INE_ABS PABS 20 dhi_‘LllP SPURIOUS _LINE _ABS PAES

10 dBm 10dBm

0 dBm

0dB

-10 dBm: T

I
-10 dBm I\
[

- 20 dem

SPURIOUS_LINE_ABS ]

T ||

-30 dBm -30 dB

-40 dBm 40 dB: T -

-50 dem Ji - Hr

-60 dBm -60 dBm

Start 2.525 GHz 10005 pts Stop 2.56 GHz || Start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |

2,525 GHz 2.546 GHz 1.000 MHz 2.54501 GHz -42.64 dBm -17.64 d& 2,650 GHz 2.657 GHz 100.000 kHz 2.65466 GHz 20.85 dBm -9.15 db
2,546 GHz 2.546 GHz 1.000 MHz 2,54632 GHz -41.37 dém -28.37 dB 2,657 GHz 2.658 GHz 50.000 kHz 2.65701 GHz -50.92 dBm -40.92 dB
2,546 GHz 2.550 GHz 1.000 MHz 2.55045 GHz -41.00 d&m -31.00 d& 2,658 GHz 2.662 GHz 1,000 MHz 2.65821 GHz -39.91 dBm -29.91 dB
2,550 GHz 2.551 GHz 50.000 kHz 2.55146 GHz -51.92 dBm -41.92 dB 2.662 GHz 2.663 GHz 1,000 MHz 2.66290 GHz -41.88 dbm -29.98 dB
2.551 GHz 2.560 GHz 100.000 kHz 2.55533 GHz 21.08 dBm -8.02 d8 2.663 GHz 2.685 GHz 1.000 MHz 2.66365 GHz -41.22 dbm -16.22 db

]’r 1

Date: 24 AUG 2017 15:43:53

i

Date: 24 AUG 2017 1548:29

Lowest Band Edge / Full RB Highest Band Edge / Full RB

. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode f dem li
-10 dam ) { 10 dem i —
SPURIGUS_LINE_ABS ] J 20 dém
-30 dBm -30 dem
e
40 dem w 40 dBm T
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.525 GHz 10005 pts Stop 2.56 GHz ||| Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.525 GHz 2.546 GHz 1.000 MHz 2.54543 GHz -39.70 dém -14.70 dB 2.650 GHz 2.657 GHz 100.000 kHz 2.65091 GHz 7.42 dBm -22.58 dB
2,548 GHz 2.546 GHz 1.000 MHz 2.54650 GHz -37.16 dem -24.16 dB 2 657 GH= 2 658 GHe 50.000 kHz 265715 GHe 2693 dBm 1993 ds
2546 GHz 2.550 GHz 1.000 MHz 255011 Gz -31.39 dém -21.39 d& 2.658 GHz 2.662 GHz 1,000 MHz 2.65801 GHz -20.96 dem -10.96 d&
2,550 GHz 2.551 GHz 50.000 kHz 2.55138 GHz -40.12 dém -30.12 dB 5 662 GH= 2863 GHe 1,000 Mz 2.66201 GHz 3163 dBm 1663 dB
2.551 GHz 2.560 GHz 100.000 kHz 2.55780 GHz £.02 dem -21.92 dB 2,663 GHz 2.685 GHz 1,000 MHz 266303 GHz -33.59 dBm -8.59 d&
T
Il 1 P
Date: 24.AUG 2017 15.45:12 Date: 24.AUG. 2017 15:50.47
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41/ 5MHz / 674QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 19.0CT 2017 18:42:15

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chiRe 'Pllf»\umm INE_ABS PASS
10 dBm ,) 10 dBm H
0 de t 0 dem l l
-10 dBm ) \ -10 dem ’ \ —
SPURIOUS_LINE_ABS ] f ‘ -20 dem ' \
-30 dam | 4 0 dbr
40 dBm "T 17 r.m
-50 dom Mﬂ] g
-60 dBm &0 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz | (|[ Start 2.65 GHz 10005 pts Stop 2.685 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.525 Gz £.990 GHp 1,000 MHz 254549 GHz -42.64 dBm -17.64 d8 2.650 GHz 2.657 GHz 100.000 kHz 2.65470 GHz 19.68 dBm -10.32 dB
2.548 Gz 2.546 GHz 1.000 MHz 2.54541 GHz -41.42 dm -28.43 d8 2557 GHe 2 858 Ghs 50,000 kHz 2 Be745 CHe 4914 dom 914 de
2546 GHz 2.550 GHz 1.000 MHz 255032 Gz -41.06 dBm -31.06 d& 2.658 GHz 2.662 GHz 1.000 MHz 2.65898 GHz -37.36 dBm -27.36 dB
2.550 GHz 2.551 GHz 50.000 kHz 2.55095 GHz -50.36 dBm -40.36 dB 662 GHz 2663 GHz 1000 MH= 5 een01 oHe ileo e e
2.551 GHz 2.560 GHz 100,000 kHz 2.55538 GHz 19,59 dBm -10.41 d8 5 863 CHe 5685 Chs 1000 M 6612 CHa 186 dBm = 15,06 0B
Y
) i )

Date: 18.0CT 2017 184434

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 19.0CT 2017 184325

] um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dém
ods , dem l\
-10 dam ) 10 dem i —
SPURIDUS_LINE_ABS I -20 dem l
<30 dem 20 dem Yo !J""'-.\
-40 dBm Mﬂw 40 dBm
-50 dem -50 dBm
60 dam -50 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.525 GHz £.590 GHz 1.000 tiHz 254518 GHz -42.01 dBm -17.01 d8 2.650 GHz 2.657 GHz 100.000 kHz 2.65360 GHz 6.87 dBm -23.13 dB
2.546 GHz 2.546 GHz 1.000 MHz 2.54640 GHz -40.82 dém -27.92 d& 2.657 GHz 2.658 GHz 50.000 kHz 2.65706 GHz -35.39 dBm -25.39 dB
2.546 GHz 2.550 GHz 1.000 MHz 2.55042 GHz -32.80 dém -22.80 d& 2,658 GHz 2.662 GHz 1,000 MHz 2.65808 GHz -24.83 dbm ~14.93 db
2,550 GHz 2.551 GHz 50.000 kHz 2.55141 GHz -42.52 dem -32.52 dB 5 562 CH= 2863 GHe 1,000 MHz 266207 GHz 34 02 dBm 2102 de
2,551 GHz 2.560 GHz 100,000 kHz 2,55584 GHz £.79 dém -23.21 dB 5 883 GHz 5 885 GHz 1,000 Mz 566315 GHe ~38.35 chm 1130db
T
I 1 P

Date: 19.0CT.2017 18.45:43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Date: 24 AUG 2017 15:51:56

Date: 24 AUG 2017 1556:33

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS . 20 dbjpe—_PURIOUS LINE ABS PASS
10 dBm \\ 10 dBm H
0ds ll 0 dBm ' \
-10 dBm -10 dBm l l
SPURIOUS_LINE_ABS | -20 dem ‘
-30 dBm 1 ﬁ -30 dBm N
-40 dBm | j‘ ﬂl a0 dem i
K PR} Lt b m h
S0 dam i e
-60 dBm -60 dBm
Start 2.525 GHz 10005 pts Stop 2.565 GHz ||l start 2.645 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.525 GHz 2.542 GHz 1.000 MHz 2.53808 GHz -42.81 dBm -17.81 d& 2.645 GHz 2.657 GHz 100.000 kHz 2.65439 GHz 19.87 dBm -10.13 db
2.542 GHz 2.546 GHz 1.000 MHz 2.54636 GHz -41.36 dBm -28.36 db 2.657 GHz 2.658 GHz 100.000 kHz 2.65759 GHz -47.54 dBm -37.54 dB
2,546 GHz 2.550 GHz 1.000 MHz 2.54958 GHz -41.39 dBm -31.39 d8 2.658 GHz 2.662 GHz 1.000 MHz 2.65876 GHz -35.68 dBm -25.68 dB
2,550 GHz 2.551 GHz 100.000 kHz 2.55122 GHz -48.45 dBm -38.45 dB 5 667 GH= 3 667 GH2 1,000 Mz 266336 GHZ 4051 dBm o7 t1db
2.551 GHz 2.565 GHz 100.000 kHz 2.55558 GHz 21.78 dBm -8.22 d& 2.667 GHz 2.685 GHz 1.000 MHz 2.67194 GHz -42.18 dbm -17.18 dB
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Date: 24.AUG.2017 15:54:15

Date: 24 AUG 2017 16:50:13
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LTE Band 41 / 5MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Dater 24 AUG 2017 16:20:38
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low |  Range Up RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 934.80010 MHz -42,83 dBm -17.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 911.04688 MHz -42,88 dem .88 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.30145 GHz -42.55 dBm -17.55 dB 1.000 GHz 2,525 GH2 1.000 MHz 2.49546 GHz -42.66 dBm .66 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.99803 GHz -42,23 dBm -17.23 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99169 GHz -42,09 dem .09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.70029 GHz -36.71 dBm -11.71dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -36.86 dBm .86 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85811 GHz -37.89 dBm -12,80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86711 GHz -38,00 dBm .00 dB.
10.000 GHz 14.000 GHz 1.000 MHz 10.30721 GHz -36.88 dBm -11.88 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31471 GHz -37.16 dBm .16 dB.
14.000 GHz 18.000 GHz 1.000 MHz 15.75803 GHz -33.83 dBm -8.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76503 GHz -33.91 dBm .91 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -33.64 dBm -8.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.85765 GHz -33,73 dBm
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30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -42.67 dBm -17.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 877.11394 MHz -42.90 dBm -17.90 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.46154 GHz -42.52 dBm -17.52 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.31136 GHz -42.37 dém -17.37 dB
2.685 GHz 3.000 GHz 1.000 MHz 2.98607 GHz -42.14 dBm -17.14 dB 2.685 GHz 3.000 GHz 1.000 MHz 2.99221 GHz -42.17 dBm -17.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -36.83 dBm -11.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85827 GHz -36.92 dBm -11.92 dB
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10.000 GHz 14.000 GHz 1.000 MHz 10.30571 GHz -37.07 dBm -12.07 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.28471 GHz -37.10 dBm -12.10 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76753 GHz -33.77 dBm -8.77 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77303 GHz -33.85 dBm -8.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79215 GHz -33.64 dBm -8.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.85465 GHz -33.66 dBm -8.66 d&
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LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ué' Spectrum ué:
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Rangelow |  Range Up RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 924.62018 MHz -42,87 dBm -17.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.44328 MHz -42,95 dBm .95 dB.
1.000 GHz 2,525 GHz 1.000 MHz 2.27401 GHz -42.63 dBm -17.63 dB 1.000 GHz 2,525 GH2 1.000 MHz 2.30831 GHz -42.55 dBm .55 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89740 GHz -42.33 dBm -17.33 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99331 GHz -42.31 dBm 31de
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -37.03 dBm -12.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -36.83 dBm 83 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.41518 GHz -37.90 dBm -12,90 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86061 GHz -37,96 dBm ,96 dB.
10.000 GHz 14.000 GHz 1.000 MHz 10.31271 GHz -37.05 dBm -12.05 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31571 GHz -37.17 dBm 17 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76903 GHz -33.80 dBm -8.80 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77253 GHz -33.79 dBm .79 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.83715 GHz -33.64 dBm -8.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78765 GHz -33,72 dém
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30.000 MHz 1.000 GHz 1.000 MHz 805.53473 MHz -42.73 dBm -17.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 900.86707 MHz -42.84 dBém -17.84 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.31098 GHz -42.71 dBm -17.71 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.31899 GHz -42.63 dBm -17.63 dB
2.685 GHz 3.000 GHz 1.000 MHz 2.99913 GHz -42.08 dBm -17.08 dB 2.685 GHz 3.000 GHz 1.000 MHz 2.99457 GHz -42.16 dBm -17.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -36.93 dBm -11.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -36.85 dBm -11.85 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.86011 GHz -37.82 dBm -12,82 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85511 GHz -37.91 dBm -12.91 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.37583 GHz -37.23 dBm -12.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31071 GHz -37.17 dBm -12.17 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76453 GHz -33.96 dBm -8.96 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76353 GHz -33.78 dBm -8.78 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.85865 GHz -33.55 dBm -8.55 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.78015 GHz -33.57 dBm -8.57 d8
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 853.84558 MHz -42.88 dbm -17.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.76962 MHz -42.88 dBm .88 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.30565 GHz -42.56 dBm -17.56 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.29726 GHz -42.29 dBm .29 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89252 GHz -42,04 dBm -17.04 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.98135 GHz -42.10 dBm .10 dg
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10.000 GHz 14.000 GHz 1.000 MHz 10.32371 GHz -37.11 dbm -12.11 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.28271 GHz -37.25 dBm .25 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76753 GHz -33.75 dBm -8.75 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.75653 GHz -33.77 dBm 77 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80115 GHz -33.65 dBm -8.65 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87265 GHz -33 .48 dBm
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30.000 MHz 1.000 GHz 1.000 MHz 900.38231 MHz -42.84 dBm -17.84 db 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -42,77 dém -17.77 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.48250 GHz -42.60 dBm -17.60 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.33042 GHz -42.55 dém -17.55 dB
2.685 GHz 3.000 GHz 1.000 MHz 2.98607 GHz -42.19 dBm -17.19 dB 2.685 GHz 3.000 GHz 1.000 MHz 2.99000 GHz -42.23 dBm -17.23 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -36.80 dBm -11.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -36.56 dBm -11.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.41668 GHz -37.95 dBm -12.95 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85961 GHz -37.82 dBm -12.82 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30371 GHz -37.19 dBm -12.19 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.65317 GHz -37.21 dBm -12.21 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77753 GHz -33.68 dBm -8.68 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.75953 GHz -33.98 dBm -8.98 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80264 GHz -33.58 dBm -8.58 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78465 GHz -33.56 dBm -8.56 d&
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SPORTON LAB.

FCC RF Test Report Report No. : FG762713-01B

LTE Band 41/ 15MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum ué' Spectrum ué:'
Ref Level 0,00 dBm  Offset 15,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 15,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PAES
10 dBmE—bRURIOUS HINE ARS nakbs 10 dEme—bruRIous e aps
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
o pmimrin o OO NN 40 dBm i, VALY
st g
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -42,88 dBm -17.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.58671 MHz -42,86 dBm .86 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.35901 GHz -42.60 dBm -17.60 dB 1.000 GHz 2,525 GH2 1.000 MHz 2.46878 GHz -42.63 dBm .63 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.97489 GHz -42,30 dBm -17.30 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99504 GHz -42,20 dém .20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -36.77 dBm -11.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -36.93 dBm .93 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85861 GHz -37,70 dBm -12,70 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85961 GHz -37.70 dBm .70 dB.
10.000 GHz 14.000 GHz 1.000 MHz 10.31321 GHz -36.88 dBm -11.88 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.28721 GHz -37.02 dém .02 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76903 GHz -33.70 dBm -8.70 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77203 GHz -33.79 dBm .79 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85565 GHz -33.64 dBm -8.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87365 GHz -33.67 dém
{ 1 J L] ( )| J
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Middle Channel / QPSK

Middle Channel / 16QAM

L

Date: 24 AUG 2017 16:33.27

Spectrum == spectrum -
Ref Level 0.00 dBm  Offset 15,90 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1590 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
. . PPN 40dBm bt A Jmeat PP ANENAAN
-50 dBm
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (|[ start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -42.62 dBm -17.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.98601 MHz -42.73 dém -17.73 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.32165 GHz -42.48 dBm -17.48 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.47221 GHz -42.61 dBm -17.61 dB
2.685 GHz 3.000 GHz 1.000 MHz 2.98764 GHz -42.26 dBm -17.26 dB 2.685 GHz 3.000 GHz 1.000 MHz 2.99394 GHz -42.29 dBm -17.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -36.72 dBm -11.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -36.93 dBm -11.93 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.86111 GHz -37.73 dBm -12,73 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86161 GHz -37.75 dém -12.75 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.32571 GHz -37.02 dBm -12.02 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.65017 GHz -37.05 dBm -12.05 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76353 GHz -33.94 dBm -8.94 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77353 GHz -33.85 dBm -8.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79115 GHz -33.62 dBm -8.62 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87915 GHz -33.51 dBm -8.51 dé
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